
Supplement to Yanmar Kit Installation Instructions

SAFETY
This product is designed and intended only for use 

with a YANMAR engine.  All safety and warning 

information contained in the Yanmar Operation 

Manual and Service Manual is adopted and 

incorporated to apply to the components, 

accessories, and parts that are utilized with Yanmar 

engines.  Follow all instructions and precautions 

before installing this product, before operating, 

during operation, and during periodic maintenance 

procedures for your safety, the safety of others, and 

to protect the performance of your engine.



Kit Name:  KCF3
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MODELS

Note: Service parts are denoted by an asterisk. To replace non-service parts, the entire kit will need to be purchased.

Remarks:
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KCF3 - COOLING FAN  KIT                                          

INS-KCF3-0013

4TNV88-DSA  

4TNV84T-DSA

Part No. Description Quantity

Bolt, M6x1.0-30, (Flanged Hex Head)

Spacer, Fan

Fan (ID: UN)

Remarks

121267-44760*

26106-060302*

Item

129612-44700*
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3
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Installation Instructions

Note:

Table 1: Standard nuts and bolts tightening torque
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Replace all parts listed on the parts catalog and torque them per the standard nuts and bolts tightening torque table.

Kgf-mDiameter x Pitch

M10 x 1.50 4.5 ~ 5.5

N-mFoot-lbf

KCF3 - COOLING FAN  KIT                                          

INS-KCF3-0013

M12 x 1.75

M8 x 1.25

44.0 ~ 54.0

1.5 ~ 2.9 10.6 ~ 20.9 14.4 ~ 28.3

8.0 ~ 10.0

32.5 ~ 39.8

78.4 ~ 98.057.8 ~ 72.3


